Frame

Key

Part Number

Description

Per

Models

1

82-4157

Front frame 1 1958-60 All

1

82-4849

Front frame 1 1961-63 All

1

82-5406

Front frame 1 1964-65 All

1

82-6912

Front frame 1 1966 All

1

82-7312

Front frame 1 1967-68 All

1

83-0034

Front frame 1 1969 All

2

97-1130TR

Taper roller head race set 1 1958-66 All

2

97-1130

Frame cup 2 1958-66 All

2

97-0111

Head race cup 2 1967-69 All

3

S70-4

Ball bearing, 3/16 48 1958-66 All

3

S70-3

Ball bearing, 1/4 40 1967-69 All

4

97-1140

Cone with dust cover 1 1958-66 All

4

97-1018

Upper steering cone with dust cover 1 1967-69 All

5

KW194

Grease nipple, angled 1/4 1 1958-63 All

5

NW100

Straight grease nipple 1/4BSF 1 1964-66 All

6

WE170

Washer, 1/4 copper or fibre 1 1958-66 All

7

82-4158

Rear frame 1 1958-63 All (Not T100SS)

7

82-5146

Rear frame 1 1961-63 T100SS

7

82-6223

Rear frame 1 1964-65 All

7

82-6913

Rear frame 1 1966 All

7

82-7313

Rear frame 1 1967 All

7

82-8038

Rear frame 1 1968-69 All

8

82-4510

Stud 1 1964-65 All

8

82-2842

Stud, front to rear subframe 1 1958-63 All, 1966-68 All

8

21-1801

Stud frame 1 1969 All

9

S26-1

Spring washer, 3/8 2 1958-69 All

10

S1-52

Locking halfnut, 3/8X26 2 1958-68 All

10

14-0303

3/8 UNF nut 2 1969 All

11

82-3780

Torque bolt, 7/16 CEI26 x 1″ 2 1958-66 All

11

21-0583

Bottom frame bolt 7/16 UNF x 1″ 2 1967-68 All

11

14-0115

Bolt 5/16 UNF x 7/8 2 1969 All

12

PCW73A

Spring washer – 7/16 2 1958-69 All

13

82-4402

Centre stand 1 1958-63 All (Not T100SS)

13

82-4891

Centre stand 1 1966 T100R

13

82-5153

Centre stand, 18″ wheel 1 1961-65 T100SS, 1964-66 T90, 1966 3TA, 5TA, T100 & T100C

13

82-5529

Centre stand, 17″ wheel 1 1964-65 3TA & 5TA

13

82-7692

Centre stand 1 1967-69 All (Not T100R)

13

82-7693

Centre stand 1 1967-69 T100R

14

57-0449

Gear lever or stand rubber – “Triumph” 1 1958-68 All

14

57-2331

Rubber, centre stand 1 1969 All

15

82-3619

Stand bolt 2 1958-66 All

15

82-5678

Bolt, centre stand 1/2 x CEI20 2 1967-69 All

16

82-4484

Tab washer 2 1960-69 All

17

82-2725

Nut, centre stand 2 1958-69 All

18

82-3617

Centre stand spring 1 1958-69 All

19

82-3723

Prop stand 1 1964-66 T90, 1964-65 T100SS, 1966 3TA, 5TA & T100

19

82-4388

Side standfor 18″ rear, 19″ front tyre, 8″ centres 1 1958-63 All, 1964-65 3TA & 5TA

19

82-5539

Prop stand 1 1966 T100C & T100R

19

82-7356

Side stand 1 1967-68 T100R & T100C

19

82-7373

Side stand 1 1967-68 T90, T100S & T100T

19

82-7849

Prop stand 1 1969 All

20

82-3097

Bolt, prop stand 1 1958-66 All

20

82-7021

Prop stand bolt, shouldered 1 1967-69 All

21

82-3096

Lockwasher 1 1958-66 All

21

15106/00/2

Locking nut, 3/8 CEI 1 1967 All

21

14-0703/001

Self-locking nut 1 1968 All

21

14-0703

3/8 UNF locking nut 1 1969 All

22

82-2610

Prop stand spring 1 1958-68 All

22

82-8382

Spring 1 1969 All

23

82-4214

Footrest, left hand 1 1958-69 All

24

82-4215

Footrest, right 1 1958-69 All

25

NF704

Footrest rubber, riders, “Triumph” 2 1958-69 All

26

82-4369

Frame bolt 7/16 CEI26 x 2-5/8 2 1958-68 All

26

14-0251

Bolt 7/16 x 20 x 2-3/4 2 1969 All

27

82-4370

Footrest washer 2 1958-69 All

28

DS47

Half nut, 7/16 x 26TPI CEI 2 1958-68 All

28

14-0304

Full nut, 7/16 UNF 2 1969 All

29

82-4407

Pillion footrest support, left 1 1958-60 All

29

82-5087

Pillion footrest bracket, left 1 1961-69 All

30

82-4410

Pillion footrest support, right 1 1958-60 All

30

82-5088

Pillion footrest bracket, right 1 1961-69 All

31

70-1396

Tie stud 5/16 CEI26 x 1″ 4 1958-65 All

31

DS58

Bolt 4 1966-68 All

31

14-0115

Bolt 5/16 UNF x 7/8 4 1969 All

32

S26-3

Spring washer, 5/16 4 1958-69 All

33

82-1149

Bolt, 1/4 x 1 x 26TPI CEI 1 1958-66 All

33

82-7705

Abutment 1 1967-69 All

34

82-0879

Nut 1 1958-66 All

34

13105/00/2

Nut 2 1967 All

34

14-0302/001

Nut 2 1968 All

34

14-0302

3/8 UNF nut 2 1969 All

35

82-4327

Pillion footrest 2 1958-65 All

35

82-5552

Pillion footrest 2 1966-68 All

35

82-9369

Pillion footrest with rubber 2 1969 All

36

82-2268

Lug, pillion footrest support 2 1958-68 All

36

82-9370

Footrest hanger 2 1969 All

37

PO172A

Standard nut, 3/8 x 26 TPI CEI 2 1958-65 All

37

82-5535

Bolt, 3/8 CEI26 x 13/16, thin head 2 1966-68 All

37

21-1910

Bolt, 3/8 UNF x 7/8 thin head 2 1969 All

38

S26-1

Spring washer, 3/8 2 1958-69 All

39

82-1694

Footrest, pillion (the bit you put your foot on) 2 1958-69 All

40

82-2271

Pivot bolt, pillion footrest support 5/16 CEI26 x 1 2 1958-68 All

40

82-9371

Pivot bolt screw 2 1969 All

41

82-2277

Thackery washer – 5/16 2 1958-69 All

42

S1-51

Standard nut, 5/16 x 26 tpi 2 1958-68 All

42

14-0302

3/8 UNF nut 2 1969 All

43

82-1695

Footrest rubber, “TRIUMPH” 2 1958-69 All

44

82-4284

Brake pedal spindle 1 1958-66 All

44

82-7706

Pivot 1 1967-69 All

45

SCZ45

Plain washer 1 1958-69 All

46

DS48

Reduced hex nut, 1/2 x 20 tpi 1 1958-66 All

46

13208/00/2

Nut 1 1967 All

46

14-0405/001

Nut 1 1968 All

46

14-0405

Half nut 1/2 UNF 1 1969 All

47

82-4314

Brake pedal 1 1958-66 All

47

82-7703

Brake pedal 1 1967-69 All

48

S26-16

Spring washer, 3/8 1 1958-69 All

49

S25-2 Triumph

Plain washer 1 1958-69 All

50

S1-52

Locking halfnut, 3/8X26 1 1958-66 All

50

13206/00/2

Nut 1 1967 All

50

14-0403/001

Nut 1 1968 All

50

14-0403

3/8 UNF half lock nut 1 1969 All

51

82-7155

Steering stop stud 2 1967-69 All

52

82-5679

Washer 1/2 x 13/16 x 3/32 2 1967-69 All

53

S1-51

Standard nut, 5/16 x 26 tpi 4 1958-65 All, 1967-68 All

53

14-0302

3/8 UNF nut 4 1969 All

54

82-4309

Stud, pillion footrest 3/8 CEI26 x 1-3/8 2 1960-65 All
Show sidebar

No products were found matching your selection, but we still might be able to help! Give us a call on 01986 894798 or email spares@draganfly.co.uk